
BC1167    REV#  1
6/15/2018CHAIR INSTRUCTIONS



G

12
5/16" FLAT WASHER
WUSS031WAS188

H

2
5/16 x 2-1/4 BUTTON HEAD CAP SCREW

SCBH031C225188

E

A
B

5
#8 x 1.625 FLAT HEAD SCREW

DSSF008C162188

I

C

2
LEFT LEG ASSEMBLY

ABC-A0062 2
RIGHT LEG ASSEMBLY

ABC-A00623

D

F

NOTE: IT IS IMPORTANT TO KEEP ALL 
SCREWS LOOSE DURING ASSEMBLY 
UNTIL ENTIRE CHAIR IS ASSEMBLED  

REQUIRED TOOLS
(NOT INCLUDED)
- POWER DRILL
- 3/16 ALLEN WRENCH
- 1/2 WRENCH
- #2 SQUARE HEAD BIT

6
5/16" HEX NUT

NNYL031CNUT188

HARDWARE

1
SEAT ASSEMBLY

ABC-A0064 1
BACKREST ASSEMBLY

ABC-A0065

4
5/16 x 2-3/4 BUTTON HEAD CAP SCREW

SCBH031C275188

CHAIR INSTRUCTIONS

2/5HARDWARE &
TOOLS REQUIRED 
FOR ASSEMBLY



A

C

A

C

F G

H

H

A

D

FG

H

H

A
D

STEP 1

STEP 2CHAIR INSTRUCTIONS

3/5ASSEMBLY



B D

C B

B

A

I

B

E

H

G

STEP 3

STEP 4CHAIR INSTRUCTIONS

4/5ASSEMBLY



 19.25 

 3
4.

07
 

 1
7.

77
 

 3.50 

 2
5.

05
 

 4
4.

77
 

CONSTRUCTION MATERIALS:
Recycled Plastic
HARDWARE:
Stainless Steel ALL DIMENSIONS SHOWN IN INCHES

BC1167    REV#  1
6/15/2018CHAIR SPECIFICATIONS


	PAGE 1
	Drawing View133

	PAGE 2
	Drawing View108
	Drawing View109
	Drawing View110
	Drawing View134
	Drawing View135
	Drawing View149
	Drawing View150
	Drawing View151
	Drawing View152

	PAGE 3
	Drawing View153
	Detail View  (1 : 5)
	Drawing View156
	Detail View  (1 : 5)

	PAGE 4
	Drawing View159
	Drawing View160
	Detail View  (1 : 5)
	Detail View  (1 : 5)

	SPECS
	Drawing View145
	Drawing View146
	Drawing View147
	Drawing View148


